A3001/A3002 OPTIONAL PARTS LIST

30001-Muffler complete 1 pcs

30201-Steering knuckle arm 2 pes

30202-Front wheels 2 pes

30203-Front tyres 2 pcs

30204-Front sponges 2 pcs

D&

30206-Rear tyres 2 pcs

30207-Rear sponges 2 pcs

DO

30007-Fuel tank complete 1 pcs

30208-Upper plate 1 pes

30209-Battery cover 1 pcs

30012-Central gearbox bulkheads
(front&rear) 1 set

30210-Receiver cover 1 pcs

30212-Rear wing bracket left8right 2

30214-Rear wing 1 pcs

7

30215-Front bedy mount 1 pcs

1

30218-Rear bulkheads left&right

30022-Servo hom A&B

coco

\




A3001/A3002 OPTIONAL PARTS LIST

30025-Wheel hub wi/pin 4 sets

i
I& 0
SRS

30028-Washer 25%28%0.2 10 pcs

00 000
00 000

30027-Ball end holder 8 pcs

30028-Antenna pipe & cap 1 set

B8

I

30221-Shocks w/sleeve spacer 2 sets

30222-Shocks wisleave spacer 2 sets

30002-Servo saver complete 1 set

30037-Diff. gear case 1 pcs

30038-Silicone pipe 2 pcs

3003g-Silicone tube w/cable tie

30040-Ball cup A & B w/grub screws
sets

fﬁ
¢ &

30044-Brake set

30228-Chassis 1 pcs

30229-Front shock tower 1 pcs

30231-Front susp. shaft 2 pcs




A3001/A3002 OPTIONAL PARTS LIST

30232-Rear susp. shaft 2 pcs

o

30051-Spur gear shaft w/pin 1 set

e

30052-P3 O-ring 10 pos

@eeeEe e

@@

30233-Front central joint shaft 1 pcs

~

30234-Rear central joint shaft 1 pcs

30235-Pin for upper susp. arm 4 pcs

Y

30236-Pin for lower susp. arm 4 pcs

30057-Central gearbox bulkhead
spacer 1 pcs

N

30058-Stopper w/grub screw 2 sets

®

g B

30061-Diff. gearbox complete 1

30062-Main pinion gear w/shaft & pin 1

30066-Diff. bevel gear B. wishaft &
E-clip

30067-22.0°9.4 pin 10 pes

00000
00000

30237-Sway bar set

30071-M5 ball head screw 4 pcs

B0

30072-Ball end cover 4 pcs

D © @ @
= =

30073-Ball bearing @5*@10°4 2 pcs




A3001/A3002 OPTIONAL PARTS LIST

30074-Ball bearing §6*@12*4 2 pcs

30075-Ball bearing @10*@15*4 2 pes

830076-Metal bearing 5*@10°4 2 pcs

30077-Metal bearing 86*212*4 2 pcs

EEECEC
ECEEG

30080-E-Clip @4.0 10 pcs

CCEEE
EEEEE

&= &F F F &
FF FF F F G

30082-Connecting plate w/screw 30083-M3 nylon nut 10 pcs 30084-M4 nylon nut 10 pcs 30085-M3*3 grub screw 10 pce
> 2 ©® e ® SO BE B8
/ ©e ©® @ OO OH ® TELE
v:

30180-M3*10 grub screw 5 pes 30087-M4*4 grub screw 10 pes 30088-M3*10 cap screw 10 pcs 30089-M3*30(1/2T) cap screw 4 pes




A3001/A3002 OPTIONAL PARTS LIST

30098-BT3*8 BH screw 10 pes

EEEFE
FEEEE

30099-BT3*10 BH screw 10 pes

g
g

o

FEE
P8

30101-BT3*15 BH screw 10 pcs

30241-BT3"20 BH screw 5 pcs

1l

30245-BM3*18 BH screw 10 pcs

T
PI1T1

30105-BT3*15 (1/2T) BH screw 10 pcs

TIER
AN

30107-Front susp. linkage 1 pcs

B(8)10

30110-Ball sutd C 10 pos

€888 ¢8
€e88¢

30142-M3 nut 10 pes

Lol

30117-Univ. joint C w/grub screw

o €
o Ol

30121-Engine mounts w/cap screw &
washer

@@

?E@@

30125-2 speed pinion gear w/bushing (for|
A3002)




A3001/A3002 OPTIONAL PARTS LIST

30126-Spur gear set (for A3002) 30127-Clutch gear set {for A30G2) 30244-Shocks Ball stud 4 pcs

¥ E Y




